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INITIAL MANAGEMENT

AES patient

1

Proper Positioning of patient and Suction

1

Management of Airway, Breathing & Circulation (ABC)

Put IV Line

l

Give Diazepam @0.3mg/kg and @not more than 1mg/min

or (if convulsion)
Inj. Midazolam @ 0.1-0.2 mg/kg/dose 1V diluted with 10 ml NS slowly

l

If the convulsion is recurring/persisting.

Then follow by Inj. Phenytoin Sodium @15-20mg/kg diluted in 30 to 50ml of Normal
Saline as IV infusion in 1/2 hour.

l

Start Ringer Lactate @70-100ml/kg (according to degree of dehydration)

l

Check Blood Sugar by Glucometer

If Hypoglycemia present

l

Give 5ml/kg of 10% Dextrose IV Bolus.

ALERT- Never start with dextrose infusion,
follow the above protocol and Treat fever as per protocol

Monitor for danger signs and plan for referral
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This may be downloaded from Health Deptt. GoB web portal as below- https://state.bihar.gov.in/health/ from its Menu & Guidelines/Operational Guideline’s section.




